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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 MAXIMUM CONDUCTED OUTPUT POWER
RESULT: Passed

5.1.3 6DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Passed

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHz BANDWIDTH
RESULT: Passed

5.1.5 POWER SPECTRAL DENSITY
RESULT: Passed

5.1.6 SPURIOUS EMISSIONS
RESULT: Passed

5.1.7 RADIATED EMISSIONS
RESULT: Passed

5.1.8 CONDUCTED EMISSIONS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:

Appendix A: Test Results of 1TX-Non Beamforming

Appendix B: Test Results of 2TX-Non Beamforming

Appendix C: Test Results of 3TX-Non Beamforming

Appendix D: Test Results of 2TX-Beamforming

Appendix E: Test Results of 3TX-Beamforming

Appendix F: Test Results of Spurious Emissions

Appendix G: Test Results of Radiated Emissions and Conducted Emissions

2. Test Sites

2.1 Test Facilities

Accurate Technology Co., Ltd.
(FCC Registration No.: 752051 & IC Registration Number: 5077A-2)

F1, Bldg A, Changyuan New Material Port, Keyuan Rd., Science & Industry Park,
Nanshan District, Shenzhen, 518057, P.R. China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Kind of Calibrated
Equipment Manufacturer Type S/N until
Radio Spectrum Test
Spectrum Analyzer | Rohde&Schwarz FSV40 101495 Jan.11, 2015
Test Receiver Rohde& Schwarz ESR 101817 Jul. 30, 2015
Spectrum Analyzer | Rohde&Schwarz FSP30 100220 Jan.21, 2015
Power Meter Rohde&Schwarz NRP 100970 Jan. 21.2015
Power Sensor Rohde&Schwarz NRP-Z11 103642 Jan. 21.2015
Conducted emissions
Test Receiver Rohde & Schwarz ESCS30 100307 Jan.11, 2015
L.I.S.N. Schwarzbeck NLSK8126 8126431 Jan.11, 2015
Pulse Limiter Rohde & Schwarz ESH3-72 100305 Jan.11, 2015
Radiated emissions
Spectrum Analyzer | Rohde&Schwarz FSV40 101495 Jan.11, 2015
Test Receiver Rohde& Schwarz ESR 101817 Jul. 30, 2015
Bilog Antenna Schwarzbeck VULB9163 9163-194 Jan.15, 2015
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 | Jan.15, 2015
Horn Antenna Schwarzbeck BBHA9170 9170-359 | Jan.11,2015
RF Switching Compliance Direction | RSU-M2 38322 Jan.11, 2015
Unit+PreAMP
Pre-Amplifier Agilent 8447D 294A10619 | Jan.11, 2015
Pre-Amplifier Rohde&Schwarz CBLU1183540-01 | 3791 Jan.11, 2015
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is
performed outside the United States, to equivalent nationally recognized standards
organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements as below table,

Items Extended Uncertainty

CE Disturbance Voltage (dBuV) U=1.94dB, k=2, 0=95%
RE (9kHz-30MHz) Field strength (dBuV/m) U=3.08dB, k=2, 0=95%
RE (30-1000MHz) Field strength (dBuV/m) U=4.42dB, k=2, 0=95%
RE (above 1000MHz) Field strength (dBuV/m) U=4.06dB, k=2, 0=95%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Accurate Technology Co., Ltd. facility located at F1, Bldg A, Changyuan New Material
Port, Keyuan Rd., Science & Industry Park, Nanshan District, Shenzhen, 518057, P.R. China
is listed on the US Federal Communications Commission list of facilities approved to perform
measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is Wireless LAN Analyzer provides a complete, multi-dimensional map of real WiFi
performance, highlighting marging and resiliency of WiFi connections at multiple locations
within a site. It includes intuitive tools to quickly optimize and troubleshoot the in-home WiFi
network. It provides valuable performance information to the end-user to help reduce

unnecessary trouble calls and repeats.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

Technical Specification Value

Kind of Equipment: WiFi Advisor
Type Designation: WFED-300AC
FCC ID: WUW?22073946
IC: 9613A-22073946

Type of Equipment:

Class A digital equipment

Equiupment Class:

DTS

Wireless Technology:

Bluetooth 4.0 Low Energy and Wi-Fi

Operating Frequency Range:

2402-2480MHz for Bluetooth
2412-2462Mhz for Wi-Fi

Channel Number:

40 channels for Bluetooth 4.0 Low Energy
11 channels for Wi-Fi (802.11b/g/n)
7 channels for Wi-Fi (802.11n HT40 model only)

Channel Separation:

2MHz for Bluetooth 4.0 Low Energy
5MHz for Wi-Fi

Type of Modulation:

GFSK for Bluetooth 4.0 Low Energy
DSSS for Wi-Fi 802.11b
OFDM for Wi-Fi 802.11g/n

Operating Voltage:

DC 12V via marketed AC/DC adapter
DC 7.2V via Lithium-ion battery

Operating Temperature Range:

0Cto040C

Antenna Type:

PCB Antenna for Bluetooth
PCB Antenna for WiFi
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Smart Antenna Systems: Applicable, 3x3 MIMO for Wi-Fi operation

1 for Bluetooth

3 for Wi-Fi

Max. 3.2 dBi for Bluetooth

Max. 4.6 dBi for Wi-Fi Antenna 1
Max. 2.5 dBi for Wi-Fi Antenna 2
Max. 3.5 dBi for Wi-Fi Antenna 3

Number of Antenna:

Antenna Gain:

Table 3: Marketed AC/DC adapter

Description Manufacturer | Model S/N Rating
. Input: AC 100-240V,
ACIDC adapter |prversal | LFO391E: | COT92215468L | 5oy6014z, 0.8A MAX.
Output: DC 12V, 3.0A

Table 4: List of Radio Frequency Channel, Bluetooth 4.0 Low Energy

RF Frequency | RF Frequency | RF Frequency | RF Frequency
Channel | (MHz) Channel | (MHz) Channel | (MHz) Channel | (MHz)

0 2402.00 |11 2424.00 |22 2446.00 |33 2468.00
1 2404.00 (12 2426.00 |23 2448.00 |34 2470.00
2 2406.00 |13 2428.00 (24 2450.00 |35 2472.00
3 2408.00 (14 2430.00 |25 2452.00 |36 2474.00
4 2410.00 (15 2432.00 (26 2454.00 |37 2476.00
5 2412.00 |16 2434.00 |27 2456.00 |38 2478.00
6 2414.00 |17 2436.00 (28 2458.00 |39 2480.00
7 2416.00 |18 2438.00 (29 2460.00 |- --

8 2418.00 |19 2440.00 (30 2462.00 |-- --

9 2420.00 |20 2442.00 |31 2464.00 |-- --

10 2422.00 |21 244400 (32 2466.00 |-- --

Table 5: List of Radio Frequency Channel, Wi-Fi 802.11 b/g/n 20MHz bandwidth

RF Channel I(:I\r/ﬁzu)ency RF Channel z:l\;lel_?;)ency RF Channel z\r/lek?zu)ency

1 2412.00 5 2432.00 9 2452.00

2 2417.00 6 2437.00 10 2457.00

3 2422.00 7 2442.00 11 2462.00

4 2427.00 8 2447.00 -- --
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Table 6: List of Radio Frequency Channel, Wi-Fi 802.11 n 40MHz bandwidth
Frequency Frequency Frequency
RF Channel (MHz) RF Channel (MHz2) RF Channel (MH2)
3 2422.00 6 2437.00 9 2452.00
4 2427.00 7 2442.00 - --
5 2432.00 8 2447.00 - --

3.3 Independent Operation Modes

The basic operation modes are:
A. Transmitting
1. Wi-Fi function
a. Low Channel
b. Mid Channel
c. High Channel
2. Bluetooth function
a. Low Channel
b. Mid Channel
c. High Channel
Receiving
Standby
Battery Charging
Off

moow

Table 7: List of Wi-Fi operation modes

Mode Non-Beamforming Beamforming
Antenna Single Two Three Two Three
Bandwidth| 20 MHz |40 MHz | 20 MHz | 40 MHz | 20 MHz |40 MHz | 20 MHz | 40 MHz | 20 MHz | 40 MHz
802.11b N X X X X X X X X X
802.11g \ X N X N X X X X X
802.11n v v v v v v v V v v
Note:
1. The EUT support HT20 and HT40.
2.802.11n support MCSO ~ MCS23 data rates.
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3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum:  The equipment under test (EUT) was configured at its highest power
output in order to measure its highest possible radiation and conducted level. The test modes
were adapted accordingly in reference to the instructions for use.

Emission:  The equipment under test (EUT) was configured to measure its
highest possible radiation level. The test modes were adapted accordingly in
reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5.

During testing, test software BlueSuite provided by the applicant was used to control the
operating channel as well as output power for Bluetooth operation.

Test software ‘Tera Term’ provided by the applicant was used to control the operating
channels as well as output power for Wi-Fi operation.
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Table 8: List of Frequencies under Test, Bluetooth Low Energy operation
RF Channel of Bluetooth 4.0 Low Energy

Channel Channel number | Frequency (MHz) Power Level setting in software
Low 0 2402.00 54
Middle 19 2440.00 54
High 39 2480.00 54

Table 9: List of Frequencies under Test, Wi-Fi operation
F{HFT(ZDanneI of 802.11 b, 802.11g and 802.11n RF Channel of 802.11n (HT40)

Channel Frequency Channel Frequency

Channel number (MHz) Channel number (MHz)
Low 1 2412.00 Low 3 2422.00
Middle 6 2437.00 Middle 6 2437.00
High 11 2462.00 High 9 2452.00

Table 10: List of Operation mode under Test, Wi-Fi operation

Config | Data Rates | Transmit Chain
Transmit Chain - 1TX_Non-Beamforming

802.11b 1Mbps ANT 3

802.11¢g 6Mbps ANT 3

802.11n HT20 [MCSO0 ANT 3

802.11n HT40 [MCSO0 ANT 3

Transmit Chain - 2TX_Non-Beamforming

802.11g 6Mbps ANT 1+ANT 3
802.11n HT20 [MCS8 ANT 1+ANT 3
802.11n HT40 [MCS8 ANT 1+ANT 3
Transmit Chain - 3TX_Non-Beamforming

802.11g 6Mbps ANT 1+ANT 2+ANT 3
802.11n HT20 [MCS16 ANT 1+ANT 2+ANT 3
802.11n HT40 [MCS16 ANT 1+ANT 2+ANT 3
Transmit Chain - 2TX_Beamforming

802.11n HT20 [MCS8 ANT 1+ANT 3
802.11n HT40 [MCS8 ANT 1+ANT 3
Transmit Chain - 3TX_Beamforming

802.11n HT20 [MCS16 ANT 1+ANT 2+ANT 3
802.11n HT40 [MCS16 ANT 1+ANT 2+ANT 3
Note:

Preliminary tests were performed in different data rate and antenna chain to find the worst case.
The data rate and antenna chain shown in the table is the worst case.
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Table 11: Power level setting of Wi-Fi in test software

Power Level Setting in Test Software - Non Beamforming

Channel 802.11b |802.11g 802.11n HT20 802.11n HT40
Transmit Chain | 1TX 1TX |2TX [3TX |1TX [2TX |3TX [1TX |2TX ([3TX
Low 78 64 60 56 64 60 56 64 56 48
Middle 78 76 76 76 76 76 76 76 76 76
High 78 64 60 56 64 60 56 64 56 48
Power Level Setting in Test Software - Beamforming

Channel 802.11b |802.11g 802.11n HT20 802.11n HT40
Transmit Chain | 1TX 1TX  [2TX [3TX [1Tx 21X [3TX [1TX [2TX [3TX
Low 60 56 56 48
Middle Not Applicable 76 76 N/A |76 76
High 60 56 56 48

4.3 Special Accessories and Auxiliary Equipment

Table 12: List of Accessories and Auxiliary Equipment

Description Manufacturer | Model S/N Rating
Laptop PC Lenovo X200 L3-ANW2G -

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in
the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

1-4m
Variable

EUT& Im
Support U =

Turn Tahle

Ground Plane
Test Receiver

N

LR v R v B v |
R

Diagram of Measurement Equipment Configuration for Conduction Measurement

EUT &
Support stand
LISN
BDcn{
I8 : I
Ground plane
Testreceive —

7
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Diagram of Measurement Equipment Configuration for Transmitter Measurement

RF Cable
Spectrum
Analyzer EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date 2014-09-20 to 2014-11-21

Test standard FCC Part 15.247(b)(4) and Part 15.203

Limit the use of antennas with directional gains that do not

exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 3.2dBi for Bluetooth and 4.6dBi, 2.5dBi and 3.5dBi for each antenna for WiFi,
and the antenna connector is designed with permanent attachment and no consideration of
replacement. Therefore the EUT is considered sufficient to compliance the provision.

Refer to EUT photo for details.

Total directional gain calculation:

The three antenna gains are different for Wi-Fi operation, the gains are unequal antenna gains
and the EUT supports CDD and beamforming mode. Refer to KDB 662911 Multiple
Transmitter Output, following is total directional gain for Wi-Fi operation.

X Mode Antenna Antenna Gain (dBi) II\D/I.ax.t'.l'otal| I\D/I.ax.t'.l'otal| I\D/I.ax.t'.l'otal|
Irectiona Irectiona Irectiona
Number_Nawr| Ant1 | Ant2 | Ant3 | Gain(gB) |Gain_CDD (dB)| Gain BF (dB)
802.11g | MIMO 2 46 | 25 | 35 71 76 -
802.11g |MIMO 3 46 | 25 | 35 8.3 9.4 -
802.11n [MIMO > 46 | 25 | 35 71 76 76
802.11n | MIMO 3 46 | 25 | 35 8.3 9.4 9.4
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5.1.2 Maximum Conducted Output Power

RESULT:

Test date

Test standard
Basic standard
Limit

Kind of test site

Test setup

Test Channel
Operation Mode

Ambient temperature

Relative humidity

Atmospheric pressure

Passed

2014-09-20 to 2014-11-21
FCC Part 15.247(b)(3)
ANSI C63.4: 2009

FCC KDB 558074 v03r02
1Watt

Shielded room

Low/ Middle/ High
A1&A2

22°C

51%

101.0 kPa

The applicable output power limit for Wi-Fi operation:

POut = PLimit - (GTX - 6)

2TX:

Pou = 30dBm - (7.6-6) = 28.4dBm

3TX:

Pou=30dBm - (9.4-6) = 26.6dBm

Table 13: Test result of Peak Output Power, Bluetooth Low Energy operation

Channel Bluetooth 4.0 Low Energy
Channel Frequency Peak Output Power Limit
(MHz) (dBm) (W) (W)
Low Channel 2402 5.62 0.00365 1
Middle Channel 2440 8.34 0.00682 1
High Channel 2480 9.31 0.00853 1

Refer to attached Appendix A to Appendix E for details of test results of Wi-Fi operation.
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Test Graph of Peak Output Power, Bluetooth 4.0 Low Energy mode
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5.1.3 6dB Bandwidth and 99% Bandwidth

RESULT: Passed
2014-09-20 to 2014-11-21

FCC Part 15.247(a)(2)

ANSI C63.4: 2009

FCC KDB 558074 v03r02

Shielded room

Date of testing
Test standard
Basic standard

Kind of test site

Test setup

Test Channel Low/ Middle/ High
Operation Mode : A1&A2
Ambient temperature : 22°C

Relative humidity : 51%
Atmospheric pressure 101.0 kPa

Table 14: Test result of 6dB Bandwidth and 99% Bandwidth, Bluetooth Low Energy
operation

Bluetooth 4.0 Low Energy
Channel . o .
Channel Frequency ?Ifl-llaz)B andwidth ?I?H/; )BandW|dth Result
(MHz)
Low Channel 2402 672 1050 Pass
Mid Channel 2440 672 1050 Pass
High Channel 2480 672 1044 Pass

Refer to attached Appendix A to Appendix E for details of test results of Wi-Fi operation.
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Test Graph of 6dB Bandwidth, Bluetooth 4.0 Low Energy mode
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High Channel

®

Ref 23.2 dBm

*RBW 10 kHz delta 3 [

VBW 30 kHz

Att 50 dB SWT 30 ms

| o_offbet 3.

dB

-1

J

Center 2.48 GHz

Date: 1.NOV.2014

14:36:

21

300 kHz/

Span 3 MHz

|
— fuwu'\;m%% ,,,,,
) L ““

Test Graph of 99% Bandwidth, Bluetooth 4.0 Low Energy mode
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Middle Channel
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5.1.4 Conducted Spurious Emissions measured in 100 kHz
Bandwidth
RESULT: Passed
Date of testing : 2012-03-23 to 2012-05-04
Test standard : FCC part 15.247(d)
Basic standard : ANSI C63.4: 2009
FCC KDB 558074 v03r02
Limit : 20dB or 30dB (below that in the 100kHz bandwidth within
the band that contains the highest level of the desired
power);

In addition, radiated emissions which fall in the restricted
bands, must also comply with the radiated emission limits
specified in 15.209(a)

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation mode : A1 &A2
Ambient temperature : 22C

Relative humidity : 51%
Atmospheric pressure : 101.0 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to
following test graph, and compliance is achived as well.

Refer to attached Appendix A to Appendix E for details of test results of Wi-Fi operation.
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Test Graph of 100 kHz Bandwidth of Frequency Band Edge,

Bluetooth 4.0 Low Energy mode
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Test Graph of Conducted spurious emissions measured in
100 kHz Bandwidth, Bluetooth 4.0 Low Energy mode
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High Channel
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5.1.5 Power spectral density
RESULT: Passed
Date of testing : 2014-09-20 to 2014-11-21
Test standard : FCC part 15.247(e)
Basic standard : ANSI C63.4: 2009
FCC KDB 558074 v03r02
Limit : 8dBm/3kHz
Kind of test site : Shield room
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A1&A2
Ambient temperature : 23C
Relative humidity : 48%
Atmospheric pressure : 101kPa

The applicable limit for Wi-Fi operation:
PSDout = PSDiimit - (Grx - 6)

2TX:

PSDgyi= 8dBm - (7.6-6) = 6.4dBm
3TX:

PSDoyt = 8dBm - (9.4-6) = 4.6dBm

Table 15: Test result of power spectral density, Bluetooth Low Energy operation

Operation Mode Channel (MHz) zje;:l,l/tngz) :::IIII;‘;/SkHz) Conclusion
2402 -10.53 8 Pass
Bluetooth 4.0 Low Energy 2440 -7.55 8 Pass
2480 -6.54 8 Pass

Refer to attached Appendix A to Appendix E for details of test results of Wi-Fi operation.
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Test Graph of Power Spectral Density, Bluetooth 4.0 Low Energy

mode
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High Channel
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5.1.6 Spurious Emissions
RESULT: Passed
Date of testing : 2014-09-20 to 2014-11-21
Test standard : FCC part 15.247(d)
FCC part 15.209
Basic standard : ANSI C63.4: 2009
Limits : Refer to 15.209(a)
Kind of test site : 3m Semi-Anechoic Chamber
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A1 &A2
Ambient temperature : 23C
Relative humidity : 48%
Atmospheric pressure : 101.0 kPa

Refer to attached Appendix F for details.
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5.1.7 Radiated emissions

RESULT: Passed
Date of testing : 2014-09-20 to 2014-11-21
Test standard : FCC Part 15.109

Basic standard : ANSI C63.4: 2009
Frequency range : 30 — 6000MHz

Limits : FCC Part 15.109(a)

Kind of test site : 3m Semi-Anechoic Chamber
Test Setup

Input Voltage : DC 12V (via AC/DC adapter)
Operation Mode : A+D

Ambient temperature : 23C

Relative humidity : 48%

Atmospheric pressure : 101.0 kPa

Refer to attached Appendix G for details.
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5.1.8 Conducted emissions

RESULT: Passed
Date of testing : 2014-09-20 to 2014-11-21
Test standard : FCC Part 15.207

FCC Part 15.107
Basic standard : ANSI C63.4: 2009
Frequency range : 0.15MHz — 30MHz
Limits : FCC Part 15.207(a)

FCC Part 15.107(a)
Kind of test site : Shield Room
Test Setup
Input Voltage : DC 12V (via AC/DC adapter)
Operation Mode : A+D
Ambient temperature : 24°C
Relative humidity : 50%
Atmospheric pressure : 101.0 kPa

Refer to attached Appendix G for details.
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A TUVRheinland®

Appendix A.1:

Maximum Conducted Output Power 802.11b

Channel Frequency

Maximum Conducted

Channel (MHz) Output Power (dBm) Limit(dBm)
Low Channel 2412 20.30 30
Middle Channel |2437 20.20 30
High Channel 2462 20.20 30

Appendix A.2: 6dB Bandwidth and 99% Bandwidth 802.11b

Channel Frequency

Channel (MH2) 6dB Bandwidth (MHz) [99% Bandwidth (MHz)
Low Channel 2412 8.18 11.62
Middle Channel 2437 8.18 11.96
High Channel 2462 8.18 11.96
Low Channel 6dB Bandwidth
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== N - '\"\M
. /\J\/‘!ﬂ ll
/ Ny
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Low Channel 99% Bandwidth




Appendix A A TUVRheinland®
orodulde 17042741 002
Products Page 3 of 41

RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz S5.45 dBm
Rel 20 dBum ALL 30 JdB SWT 2.5 1us 2.411437500 GH:z
20 OfFfpet 1 B OBW 11|.625000000 MH=z

Temp 1| [T1 OBY7]
—eloe amm

1
>
WJ\J\,\(\/\MNJM 2406487600 cH=
2 Tl OUBW
B At Mdé\u%a [T1 OB
T2 o
%&{J’ "\’B‘U@‘\Kllz 00 GHz
A

./ N

= =3
:‘!
&|r
i

50

-60

-70

80

Cenler 2.412 GH:z 1.875 MHz/ Span 18.75 MHz

Nate: B8.NOV.2014 08:=22:11

Middle Channel 6dB Bandwidth

RBW 100 kH=z
VBW 300 kHz
Ref 20 dBm Att 30 4B SWT 2.5 ms

zo0 Ooffpct 1 4B

. D; 3T WWL“M I\MN-’,\—\A

oA Y e

Fl

Cenler 2.437 GH:z 1.875 MHz/ Span 18.75 MHz

Nate: B8.NOV.2014 08:25:586

Middle Channel 99% Bandwidth




Appendix A A TUVRheinland®
orodulde 17042741 002
Products Page 4 of 41

RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz S5.56 dBm
Rel 20 dBum ALL 30 JdB SWT 2.5 1us 2.436437500 GH:z
20 OfFfpet 1 B OBW 11|.962500000 MH=z

Temp 1| [T1 OBY7]
—alon amw

1
-
/\NJJ\,,\ ""',\’V\JL 2|.430737500 GH=z
J\A,\r’ VNI 2| [T OBy
Lo = e
TL1
,/‘M’/U k\ﬂaiﬁ\i‘z\mo 00 GHz

. N

= =3
:‘!
&|r
i

N
50
-¢0
F-70
80
Cenler 2.437 GH:z 1.875 MHz/ Span 18.75 MH=Z

Nate: B8.NOV.2014 08:226:13

High Channel 6dB Bandwidth

RBW 100 kH=z
VBW 300 kHz
Ref 20 dBm Att 30 4B SWT 2.5 ms

zo0 Ooffpct 1 4B

o FP
pz 3[.814, dn ,‘n’“’/\’\/"/\ "MMA’V\"/\“ #
== |, A M W

L i

10

Fz

Cenler 2.462 GH:z 1.875 MHz/ Span 18.75 MHz

Nate: B8.NOV.2014 08:29:52

High Channel 99% Bandwidth




Produkte
Products

Appendix A
17042741 002

A TUVRheinland®

Page 5 of 41

=
;!
R
5

Nate:

RBW 100 kHz

Marker 1 [T1 ]

VBW 300 kHz 9.81 dBm
Rel 20 dBu ALL 30 dB SWT 2.5 ws 2.461437500 GHz
20 offker 1 oBwW 11|.962500p00 MHz
1 Temp 1| [T1 OBW]
L1o v —2lne ABm
W,AJ\/\/\A(JL\IA’\NAM 2|.456262500 GHz
b?é\mg 2| [T1 OB
o an.u T> —4} 52 aBm
T#UJ XA§R525 00 cHZz
I A/M N
-20

M

\\

>0

-co

-70

80

Cenler 2.462 GH:z

8.MNOV.2014

08:230:10

1.875 MHz/

Spen 18.75 MHz

Appendix A.3: Conducted Spurious Emissions measured in 100kHz Bandwidth_802.11b

Low Channel 1

==

Nate:

RBW 100 kH=z
VBW 300 kHz
SWT 300 ms

Marker 1 [T1 ]
9.11 dBuw
2.411940000 GHz

—— CE It

30

-10

A bt g ML AAN o M ot Ate A, b

part AA

-co

-70

80

SLarl 30 MHz

8.MNOV.2014

08:223:01

297 MHZ/

SLop 3 GHz

Low Channel 2




Produkte
Products

Appendix A

17042741 002

Page 6 of 41

TUVRheinland®

= =3
£ !
&|r
i

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1
-51.78 dBm

Rel 1 JdBw ALL 30 JdB SWT 1.05 s 4.827000000 GHz
[o OFF{TOT S-4Ta drm
=10 i
-zo0
30
a0
50 L

-&0

-s0

SLarlL 3 GHz 1.05 GHz/

SLop 13.5 GHz

==

NDate: 8.NOV.2014 08:=23:26
Low Channel 3
RBEW 100 kHz Marker 1 [T1 ]
VBW 300 kHz —40.31 dBw
Ref 1 ABm Attt 30 4dB SWT 1.3 = 26.448000000 GHz

[o Off§TDI 9.414 dem

F-10

=TS8

F-z0

-70

-s0

-s0

Nate:

SLarlL 13.5 GHz 1.3 GHz/

8.MNOV.2014 08:23:49

SLop 26.5 GHz

Middle Channel 1




Produkte
Products

Appendix A

17042741 002
Page 7 of 41

TUVRheinland®

= =3
:‘!
&|r
i

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]
9.36 dBm

Rel 20 dBu ALL 30 JB SWT 300 s 2.441640000 GHz
20 Offpet. 1 g8
1
1o EY o x
o
=10 =

-20

-30

-10

ul._ e A

MBI AR AL A s e g

[y WL)\AM.A et

-60

-70

80

SLarl 30 MHz

297 MHZ/

SLop 3 GHz

Date: 8.NOV.2014 08:=27:186
Middle Channel 2
RBEW 100 kHz Marker 1 [T1 ]
VBW 300 kHz —48.82 dBuw
Ref 1 ABm Attt 30 4dB SWT 1.05 = 4.2869000000 GHz

L-10

for GEfjToT o.951 dbm

==

F-z0

A5

-70

-s0

-s0

Nate:

SLarlL 3 GHz

8.MNOV.2014

08:=27:40

1.05 GHz/

SLop 13.5 GHz

Middle Channel 3




Produkte
Products

Appendix A

17042741 002
Page 8 of 41

TUVRheinland®

= =3
£ !
&|r
i

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

—410.42 dBm

Rel 1 JdBw ALL 30 JdB SWT 1.3 = 26.344000000 GHz
[o OFF{TOT S-H5T drm
=10 AR
-zo0
30

1
a0 v

50

-&0

-s0

Slerl 13.5 GHz 1.5 GHz/ SLlop 26.5 GHz
Nate: B8.NOV.2014 08:28:02
High Channel 1
BBW 100 kHz Marker 1 [T1
VBW 300 kHz 9.68 dBuw
Ref 20 dBm Att 30 dB SWT 300 ms 2.465400000 GHz
20 Offfot 1 4B
1
oo  n
1Py
o= |
=1 E= ES =5
20
-30
-10
s b hoab A iy I A TSI Y GUNC VRS OSSN TS w Ll_' TLYS
|—-¢c0
70
80
Slarl 30 MHz 297 MHZz/ Slop 3 GHz
Nate: B8.NOV.2014 08:31:02

High Channel 2




Produkte
Products

Appendix A

17042741 002

Page 9 of 41

TUVRheinland®

= =3
£ !
&|r
i

Nate:

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1
-17.83 dBm

Rel 1 JdBw ALL 30 JdB SWT 1.05 s 4.911000000 GHz
[o OFF{TOT S-805 dpm

— e s

-zo0

30

a0

-&0

W@WWWWWWM&W

-s0

SLarlL 3 GHz 1.05 GHz/

8.NOV.2014 08:31:27

SLop 13.5 GHz

High Channel 3

==

RBW 100 kH=z
VBW 300 kHz
SWT 1.3 =

1 ABm

Marker 1 [T1 ]
—41.22 dBu
26.344000000 GHz

for GEf|TOL 5.908 dbm

F-z0

-70

-s0

-s0

Nate:

SLarlL 13.5 GHz 1.3 GHz/

8.MNOV.2014 08:31:52

SLop 26.5 GHz




Produkte
Products

Appendix A

17042741 002
Page 10 of 41

A TUVRheinland®

Appendix A.4: Power spectral density 802.11b

Channel (MHz) Result (dBm/3kHz) Limit (dBm/3kHz) Conclusion
2412 -2.37 8 Pass
2437 -2.98 8 Pass
2462 -2.12 8 Pass
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Appendix A.5: Test result of Maximum Conducted Output Power 802.11g

Channel Frequency

Maximum Conducted

Channel (MHz) Output Power (dBm) Limit(dBm)
Low Channel 2412 15.50 30
Middle Channel |2437 18.60 30
High Channel 2462 15.60 30

Appendix A.6: 6dB Bandwidth and 99% Bandwidth 802.11

Channel Frequency

Channel (MH2) 6dB Bandwidth (MHz) [99% Bandwidth (MHz)
Low Channel 2412 15.79 16.42
Middle Channel |2437 15.76 16.57
High Channel 2462 15.81 16.47
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-60
70
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-80
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Appendix A.7: Conducted Spurious Emissions measured in 100kHz Bandwidth 802.11¢g
Low Channel 1

RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 3.87 dBm
Ref 20 dBm Att 30 dB SWT 300 ms 2.417880000 GHz
20 Offpet 1 dB
1o
L
jL_eH] D1 3.84f8 B
== |,
-10
D2 —[L6.152 dB
-20
F-30
-40
MU SO} TP P OURENWIY TP ARSIV TTE.| EYR LY. TV PN T JmmJ NAVATA Y
|-¢0
-70
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 8.NOV.2014 08:39:50

Low Channel 2




Appendix A TUVRheinland®
orodulde 17042741 002

Products Page 16 of 41
REW 100 kHz Marker 1 [Tl ]
WBW 300 kHz —51.67 dBm
Ref 1 dBm Att 30 dB SWT 1.05 = 10.287000000 GHz
[0 Off§TDL 3.948 dPm
-10
m D2 —[16.152 dE:
20
30
l-40
50 1
STV 2 FYRTNATNURGR [AIR SYWRNETH TS e d A A, bl gk 1
|-¢60
-70
F-80
350
Start 3 GHz 1.05 GHz/ Stop 13.5 GHz

Date: 8.NOV.2014 08:40:13

Low Channel 3

RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz —40.61 dBm
Ref 1 dBm Att 30 dB SWT 1.3 s 26.370000000 GHz
[o Off{TD1I 3.848 dBm
10
m —D2 —16.152 {BE:
-z0
30
1
| 0 -

60

F-680

Start 13.5 GHz 1.3 GHz/ Stop 26.5 GHz

Date: 8.NOV.2014 08:40:37

Middle Channel 1




Produkte
Products

Appendix A

17042741 002

Page 17 of 41

TUVRheinland®

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1
7.57 dBm

Ref 20 dBm Att 30 dB SWT 300 ms 2.429760000 GHz
20 Offpet 1 ¢B
1o 1
D1 7.62(7 dB
& |
10
D2 —-[12.373 dB
20
30
I-40
LAy Aolabod ML»\. A DA APL -t A AAMIA R A8 g A R A A LU«L._A PR
|-s0
70
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 8.NOV.2014 08:43:45
Middle Channel 2
RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz —-52.63 dBm
Ref 1 dBm Att 30 dB SWT 1.05 s 9.489000000 GHz
[0 OEfEJTDI 7.427 dbm
10
D2 —-[12.373 dB
junz]
I-20
30
I-40
5o 1

F-680

Date:

Start 3 GHz 1.05 GHz/

8.NOV.2014 08:44:10

Stop 13.5 GHz

Middle Channel 3




Produkte
Products

Appendix A

17042741 002
Page 18 of 41

TUVRheinland®

]

RBW 100 kHz
VBW 300 kHz

Att 30 dB SWT 1.3 s

Marker 1 [Tl ]
~41.16 dBm
25.070000000 GHz

8] OfEfyTDT 7.¢27 dBm

-10

D2 —[12.373

20

60

F-680

Start 13.5 GHz 1.3 GHz/

Stop 26.5 GHz

Date: 8.NOV.2014 08:44:33
High Channel 1
RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 4.08 dBm
Ref 20 dBm Att 30 dB SWT 300 ms 2.471340000 GHz
20 Offget 1 dB
10
1
D1 5.02| dBm
o |,
10
D2 —[14.98 dp
20
30
I-40
Mg Aot e e AR o A 00 ] b S it o bkttt ghemi s o A s thon ALY TR
|-s0
70
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 8.NOV.2014 08:47:17

High Channel 2




Appendix A TUVRheinland®
orodulde 17042741 002

Products Page 19 of 41
RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -51.91 dBm
Ref 1 dBm Att 30 dB SWT 1.05 s 10.371000000 GHz

8] OffyTDT 5.02 dBm

-10

D2 —|14.98 dp

20

40

F-680

Start 3 GHz 1.05 GHz/ Stop 13.5 GHz

Date: 8.NOV.2014 08:47:40

High Channel 3

RBW 100 kHz Marker 1 [T1 ]

VEW 300 kHz ~40.65 dBm
Ref 1 dBm Att 30 B SWT 1.3 s 26.422000000 GHz
[07 Off{TDI 5.02 dBm
10
D2 —[14.98 dp
junzy]
20
30
jl

60

F-680

Start 13.5 GHz 1.3 GHz/ Stop 26.5 GHz

Date: 8.NOV.2014 08:48:02




Appendix A A TUVRheinland®
Produkte 17042741 002
Products Page 20 of 41

Appendix A.8: Power Spectral Density_802.11g

Channel (MHz) Result (dBm/3kHz) Limit (dBm/3kHz) Conclusion
2412 -6.59 8 Pass
2437 -0.75 8 Pass
2462 -6.22 8 Pass
2412 MHz
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| | bl ﬁwwnk

Center 2.412 GHz 2.55 MHzZ/ Span 25.5 MHz

Date: 8.NOV.2014 08:41:01

2437 MHz




Produkte
Products

Appendix A

17042741 002
Page 21 of 41

TUVRheinland®

RBW 3 kHz
VBW 10 kHz
Ref 1 dBm Att 30 dB SWT 2.9 s

Marker 1 [T1
~0.75 dBm
2.430727000 GHz

Al i,
/\IhW
=0

20

-30

50

=3
=
=

60

Center 2.437 GHz 2.55 MHz/

Date: 8.NOV.2014 08:44:57

Span 25.5 MHz

2462 MHz

RBW 3 kHz
VBW 10 kHz
Ref 1 dBm Att 30 dB SWT 2.9 s

Marker 1 [T1 ]
-6.22 dBm
2.466947000 GHz

M

-30 M
40

o

F-680

Center 2.462 GHz 2.55 MHz/

Date: 8.NOV.2014 08:48:27

Span 25.5 MHz




Produkte
Products

Appendix A

17042741 002
Page 22 of 41

A TUVRheinland®

Appendix A.9: Maximum Conducted Output Power 802.11n HT20

Channel Frequency

Maximum Conducted

50

Channel (MHz) Output Power (dBm) Limit(dBm)
Low Channel 2412 15.40 30
Middle Channel 2437 18.60 30
High Channel 2462 15.30 30
Appendix A.10: 6dB Bandwidth and 99% Bandwidth 802.11n HT20
Channel g\?ﬁ'g)”e' Frequency 1648 Bandwidth (MHz) [99% Bandwidth (MHz)
Low Channel 2412 15.76 16.42
Middle Channel 2437 15.81 16.57
High Channel 2462 15.81 16.47
Low Channel 6dB Bandwidth
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Appendix A.11:
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Conducted Spurious Emissions measured in 100kHz Bandwidth_802.11n
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Appendix A.12: Power Spectral Density 802.11n HT20
Channel (MHz) Result (dBm/3kHz) Limit (dBm/3kHz) Conclusion
2412 -6.25 8 Pass
2437 -1.54 8 Pass
2462 -5.94 8 Pass
2412 MHz
RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -6.25 dBm
[o Offset 1 dB 1- -
1o 1 [T | | I
[
= |y il ﬂ}w i i
J vy i ﬂ\
/ I
,W “
| e 14 I‘ih.

Date:

Center 2.412 GHz 2.55 MHZ/

8.NOV.2014 08:55:03

Span 25.5 MHz

2437 MHz




Appendix A TUVRheinland®
orodulde 17042741 002
Products Page 31 of 41

RBW 3 kHz Marker 1 [Tl ]
VBW 10 kHz ~1.54 dBm
Ref 1 dBm Att 30 dB SWT 2.9 = 2.430727000 GHz
il

L il |

| AL
y

60

Center 2.437 GHz 2.55 MHz/ Span 25.5 MHz

Date: 8.NOV.2014 08:5%:21

2462 MHz

RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -5.94 dBm
Ref 1 dBm Att 30 dB SWT 2.9 s 2.468273000 GHz

L

10 [ ' 1

)
M !

-
=
C

F-680

Center 2.462 GHz 2.55 MHz/ Span 25.5 MHz

Date: 8.NOV.2014 09:04:50




Produkte
Products

Appendix A
17042741 002
Page 32 of 41

A TUVRheinland®

Appendix A.13: Maximum Conducted Output Power_802.11n HT40

Channel Frequency

Maximum Conducted

Channel (MHz) Output Power (dBm) Limit(dBm)
Low Channel 2422 16.40 30
Middle Channel |2437 19.10 30
High Channel 2452 16.10 30

Appendix A.14:

6dB Bandwidth and 99% Bandwidth 802.11n HT40

Channel Frequency

ik

Channel (MH2) 6dB Bandwidth (MHz) [99% Bandwidth (MHz)
Low Channel 2422 35.30 35.85
Middle Channel 2437 35.85 36.19
High Channel 2452 35.96 36.41
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Appendix A.
HT40

15: Conducted Spurious Emissions measured in 100kHz Bandwidth_802.11n
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Appendix A.16: Power Spectral Density 802.11n HT40

Channel (MHz) Result (dBm/3kHz) Limit (dBm/3kHz) Conclusion
2422 -8.47 8 Pass
2437 -5.01 8 Pass
2452 -8.67 8 Pass
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Appendix B.1: Maximum Conducted Output Power _802.11g

Maximum Maximum Maximum
Channel Conducted Conducted Conducted
Channel Frequency |Output Output Output Limit(dBm)
(MHz) Power_ANT1 Power_ANT 3 Power_Total
(dBm) (dBm) (dBm)
Low Channel 2412 14.10 14.20 17.16 28.4
Middle Channel |2437 18.20 18.70 21.47 28.4
High Channel 2462 14.50 14.30 17.41 28.4

Appendix B.2: 6dB Bandwidth and 99% Bandwidth_802.11g_ANT1

Channel (C,\;I‘g’;)”e' Frequency  |54B Bandwidth (MHz) |99% Bandwidth (MH2)
Low Channel 2412 15.81 16.42
Middle Channel  |2437 15.76 16.52
High Channel 2462 15.81 16.47
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Appendix B.3: Conducted Spurious Emissions measured in 100kHz
Bandwidth 802.11g ANT1
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Appendix B.4: Power Spectral Density 802.11g
Channel Erhea’zﬁc PSD_ANT{ PSD_ANT 3 PSD_Total Limit
(Mﬁz) Y |(dBm/3kHz) (dBm/3kHz) (dBm/3kHz) (dBm/3kHz)
Low Channel 2412 -7.93 -7.99 -4.95 6.4
Middle Channel 2437 -0.66 -1.74 1.84 6.4
High Channel 2462 -7.21 -7.32 -4.25 6.4
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Appendix B.5: 6dB Bandwidth and 99% Bandwidth_802.11g_ANT3

Channel Frequency

Date: 8.NOV.2014
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32

Channel (MH2) 6dB Bandwidth (MHz) [99% Bandwidth (MHz)
Low Channel 2412 15.76 16.37
Middle Channel 2437 15.55 16.47
High Channel 2462 15.81 16.42
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Appendix B.6: Conducted Spurious Emissions measured in 100kHz
Bandwidth 802.11g ANT3
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Appendix B.7: Maximum Conducted Output Power 802.11n HT20

Maximum Maximum Maximum
Channel Conducted Conducted Conducted
Channel Frequency |Output Output Output Limit(dBm)
(MHz) Power_ANT1 Power_ANT 3 Power_Total
(dBm) (dBm) (dBm)
Low Channel 2412 14.20 14.10 17.16 28.4
Middle Channel |2437 18.10 18.60 21.37 28.4
High Channel 2462 14.10 14.50 17.31 28.4

Appendix B.8: 6dB Bandwidth and 99% Bandwidth_802.11n HT20 ANT1

Channel (C,\;I‘g’;)”e' Frequency  |54B Bandwidth (MHz) |99% Bandwidth (MH2)
Low Channel 2412 15.81 16.42
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High Channel 2462 15.81 16.47
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Appendix B.9: Conducted Spurious Emissions measured in 100kHz Bandwidth_802.11n
HT20 ANT1
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Appendix B.10: Power Spectral Density 802.11n HT20

20 |

=

=50

"y

Date:

Center 2.412 GHz

8.NOV.2014

2.55 MHz/

10:44:25

Span 25.5 MHz
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(Ml-?z) Y |(dBm/3kHz) (dBm/3kHz) (dBm/3kHz) (dBm/3kHz)
Low Channel 2412 -7.69 -7.96 -4.81 6.4
Middle Channel  |2437 -0.58 -2.03 1.77 6.4
High Channel 2462 7.74 7.11 -4.40 6.4
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Appendix B.11: 6dB Bandwidth and 99% Bandwidth_802.11n HT20_ANT3

Channel (Cl\zg’;)”e' Frequency  |54B Bandwidth (MHz) |99% Bandwidth (MH2)
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Appendix B.13: Maximum Conducted Output Power_802.11n HT40

Maximum Maximum Maximum
Channel Conducted Conducted Conducted
Channel Frequency |Output Output Output Limit(dBm)
(MHz) Power_ANT1 Power_ANT 3 Power_Total
(dBm) (dBm) (dBm)
Low Channel 2422 14.40 14.20 17.31 28.4
Middle Channel |2437 18.90 19.00 21.96 28.4
High Channel 2452 14.20 14.00 17.11 28.4

Appendix B.14: 6dB Bandwidth and 99% Bandwidth_802.11n HT40_ ANT1
Channel Frequency

Channel (MHz) 6dB Bandwidth (MHz) [99% Bandwidth (MHz)
Low Channel 2422 35.30 35.96
Middle Channel 2437 35.52 36.30
High Channel 2452 36.19 36.41
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Appendix B.15: Conducted Spurious Emissions measured in 100kHz Bandwidth_802.11n
HT40 ANT1
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Appendix B.16: Power Spectral Density 802.11n HT40

Date: 8.NOV.2014

10:29:33

Channel Erhea’zﬁc PSD_ANT{ PSD_ANT 3 PSD_Total Limit
(Mﬁz) Y |(dBm/3kHz) (dBm/3kHz) (dBm/3kHz) (dBm/3kHz)
Low Channel 2422 -10.28 -10.66 -7.36 6.4
Middle Channel  |2437 -5.21 -5.83 -2.50 6.4
High Channel 2452 -10.16 -9.54 -6.83 6.4
Power Spectral Density_ ANT1
2422 MHz
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VBW 10 kHz -10.28 dBm
Ref 1 dBm Att 30 dB SWT 6.2 = 2.417005000 GHz
[0 Offpet 1 4B
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e o
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2437 MHz
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Appendix B.17: 6dB Bandwidth and 99% Bandwidth_802.11n HT40_ANT3

Channel (Cl\zg’;)”e' Frequency  |54B Bandwidth (MHz) |99% Bandwidth (MH2)
Low Channel 2422 35.30 35.96
Middle Channel 2437 35.52 36.30
High Channel 2452 35.96 36.41
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Appendix B.18: Conducted Spurious Emissions measured in 100kHz Bandwidth_802.11n
HT40 ANT3
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Appendix C.1: Maximum Conducted Output Power 802.11g

Maximum Maximum Maximum Maximum
Channel |Conducted Conducted Conducted Conducted
Channel Frequency |Output Output Output Output Limit(dBm)
(MHz) Power_ANT1 [Power ANT2 |Power_ANT 3 [Power Total
(dBm) (dBm) (dBm) (dBm)
Low Channel (2412 13.30 13.20 13.20 18.00 26.6
Middle Channel (2437 18.30 18.30 18.40 23.10 26.6
High Channel (2462 13.50 13.40 13.40 18.20 26.6

Appendix C.2: 6dB Bandwidth and 99% Bandwidth_802.11g_ANT1

Channel Frequency

Channel (MH2) 6dB Bandwidth (MHz) |99% Bandwidth (MHz)
Low Channel 2412 15.81 16.42
Middle Channel 2437 15.76 16.52
High Channel 2462 15.81 16.47

Low Channel 6dB Bandwidth

Ref 20 dBm

Att 30 dB

RBW 100 kHz
VBW 300 kHz
SWT 5 ms

20 Offget 1 ¢B

10 r{
20 A

W,

50

.
U

-60

70

F1
-80

F2

Date:

Center 2.412 GHz

8.NOV.2014 12:52:24

2.55 MHz/

Span 25.5 MHz

Low Channel 99% Bandwidth
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RBW 100 kHz Marker 1 [T1
VBW 300 kHz 2.16 dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.419497000 GHz
20 Offpet 1 ¢B OBW 16.422000p00 MHz
Temp 1| [T1 OBW]
1o —7103 dem

%.403789 00 GHz
Tem] [Tl OBW]
o 3 1 A I i 1

|l Wi by
Y \
4 ',

T 4
Mﬂ‘f H’“ Ry

]

Center 2.412 GHz 2.55 MHz/ Span 25.5 MHz

Date: 8.NOV.2014 12:52:36

Middle Channel 6dB Bandwidth

RBW 100 kHz
VBW 300 kHz
Ref 20 dBm Att 30 dB SWT 5 ms

Atk mﬂpﬁqqd:wnwnmww V\
M \

[
P
&
g
E:
&
b=

50

Fl

Center 2.437 GHz 2.55 MHzZ/ Span 25.5 MHz

Date: 8.NOV.2014 12:55:55

Middle Channel 99% Bandwidth
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RBW 100 kHz Marker 1 [T1
VBW 300 kHz 7.17 dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.430676000 GHz
20 Offpet 1 ¢B OBW 161.524000000 MHzZ

Temp 1| [T1 OBW]
1o 1 —4 dEm
2|.428636p00 GHz

Tey 1 OBW]

b fla

5 bl bbby

IR

=TI} 65 dBm
?'%45160 00 GHz

-10 M[V\l
F-20

'

“\\1,1/1/\"

Ly

50

Date:

Center 2.437 GHz

8.NOV.2014 12:56:07

2.55 MHz/

Span 25.5 MHz

High Channel

6dB Bandwidth

RBW 100 kHz
VBW 300 kHz

Date:

8.NOV.2014 12:59:06

Ref 20 dBm Att 30 dB SWT 5 ms
20 Offpet 1 4B
10
L EX D1 2.562 dB
= bt
pz fb.odo - A alls nallh Il
i folhar W'y
-10 r] \
| .o I\MINA ‘4111
-30 ],
Wﬂp Lo
-s0
|--60
70
F2
F|1
-80
Center 2.462 GHz 2.55 MHzZ/ Span 25.5 MHz

High Channel 99% Bandwidth
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RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz 2.91 dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.469446000 GHz
20 Offpet 1 4B OBW 161.473000000 MHzZ
Temp 1| [T1 OBW]
|F10 —al e dBm
.453789p00 GH
T : [T1 OBW] :
e1r]
== |, ' 1 P |
J =5 U4 aBm
7] \’\V\IMWA}WW 5‘[%20262 00 GHz
20 /\{\{\I“A ‘1\‘
30 AJ‘)\[\f
o Hqu’/\,"w
|50
|-s0
70
-80
Center 2.462 GHz 2.55 MHz/ Span 25.5 MHz
Date: 8.NOV.2014 12:59:18

Appendix C.3: Conducted Spurious Emissions measured in 100kHz

Bandwidth_802.1

1g_ ANT1

Low Channel 1
RBW 100 kHz Marker 1 [T1 ]
VBEW 300 kHz 2.07 dBm
Ref 20 dBm Att 30 dB SWT 300 ms 2.417880000 GHz
20 Offpet 1 ¢B
1o
L
; D1 2.164 dm:
== [,
10
D2 —[17.836 (B
20
30
40
PV AR 1T W YO PO VW | b A PPN |6 IO PPPR Y U T FTETREW RN W 1.
Namie e s it W g d v Py (adady
60
70
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: B8.NOV.2014 12:53:11
Low Channel 2
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RBW 100 kHz
VBW 300 kHz

Marker 1 [T1
~52.30 dBm

Ref 1 dBm Att 30 dB SWT 1.05 s 13.479000000 GHz
[o Off§TDI 2.16d dem
10
puaxn] D2 —[17.836 {HBE
-20
-30
40
50
WAt A A Mg pnd WWMWW\M/W

-70

F-680

-s0

Start 3 GHz

1.05 GHz/

Stop 13.5 GHz

Date: 8.NOV.2014 12:53:28
Low Channel 3
RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -40.97 dBm
Ref 1 dBm Att 30 dB SWT 1.3 s 24.940000000 GHz

o OffjTDT 2.7

10

64 dBm

D2 |

17.836 (B

30

-40

50

-60

70

-80

Date:

Start 13.5 GHz

8.NOV.2014

12:53:45

1.3 GHz/

Stop 26.5 GHz

Middle Channel 1
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]

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1
7.65 dBm

Ref 20 dBm Att 30 dB SWT 300 ms 2.429760000 GHz
20 Offget 1 dB
10 1
D1 7.581 dB
o
-10
D2 —[12.419 dB

-30

wWea FARY
m

I VLR VST I PRV VU IS

W R, L\l s JIYS

70

Start 30 MHz

297 MH=z/

Stop 3 GHz

Date: 8.NOV.2014 12:56:52
Middle Channel 2
RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -51.80 dBm
Ref 1 dBm Att 30 dB SWT 1.05 s 12.156000000 GHz
[o OFEfYTDI 7.981 dBm
10
D2 —-[12.419 {B
jL_eH]
junze]

30

-40

50

-60

70

-80

Date:

Start 3 GHz

8.NOV.2014

1.05 GHz/

12:57:09

Stop 13.5 GHz

Middle Channel 3
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RBW 100 kHz
VBW 300 kHz

Ref 1 dBm Att 30 dB SWT 1.3 s

Marker 1 [Tl ]

—40.80 dBm

26.318000000 GHz

8] OffyTDT 7.4981 dBm

-10

D2 —[12.419 dB

]

-30

5
i

-70

F-680

-s0

Start 13.5 GHz 1.3 GHz/

Stop 26.5 GHz

Date: 8.NOV.2014

Date: 8.NOV.2014 12:57:31
High Channel 1
RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 2.67 dBm
Ref 20 dBm Att 30 dB SWT 300 ms 2.471340000 GHz
20 Offpet 1 dB
1o
jL_eH] ;
D1 2.887 dB:
== [,
10
D2 —-[17.113 dB
20
30
I-40
A flgpr AL A M, Papiyand bbb L Lstiba b “uu.... LAk
|-¢0
70
-80

Start 30 MHz 297 MHzZ/

13:00:01

Stop 3 GHz

High Channel 2
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]

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1
~51.81 dBm

Ref 1 dBm Att 30 dB SWT 1.05 s 10.245000000 GHz
[o Off§TDI 2.887 dem
-10
D2 —[17.113 dB:
20
-30
-40
-50 1
WWMWMWWMWMWM%AUW

-70

F-680

-s0

Start 3 GHz

1.05 GHz/

Stop 13.5 GHz

Date

Date: 8.NOV.2014 13:00:26
High Channel 3
RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -41.23 dBm
Ref 1 dBm Att 30 dB SWT 1.3 s 24.992000000 GHz
[o OFEfYTDI 2.987 dBm
10
L ex)
frmza | D2 -[17.113 B

30

-40

50

-60

70

-80

Start 13.5 GHz

8.NOV.2014

13:00:47

1.3 GHz/

Stop 26.5 GHz
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Appendix C.4: Power Spectral Density_802.11¢g
Channel (FDrhearL”een'C PSD_ANT1 |PSD_ANT2 |PSD_ANT3 |PSD_Total  |Limit
(M;ﬂz) Y|(@Bm/3kHz) |(dBm/3kHz) |(dBm/3kHz) |(dBm/3kHz)  |(dBm/3kHz)
Low Channel  [2412 -9.14 -8.21 -8.85- -3.94 4.6
Middle Channel [2437 -1.06 -1.24 -1.98 3.36 4.6
High Channel [2462 -8.33 -7.81 -8.00 -3.27 4.6

Power Spectral Density_ ANT1

2412 MHz
RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -9.14 dBm
Ref 1 dBm Att 30 dB SWT 2.9 s 2.416947000 GHz

Center 2.412 GHz 2.55 MHzZ/ Span 25.5 MHz

Date: 8.NOV.2014 12:54:04

2437 MHz
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RBW 3 kHz Marker 1 [T1
VBW 10 kHz -1.06 dBm
Ref 1 dBm Att 30 dB SWT 2.9 s 2.430676000 GHz

o, )

| 1o |

-70

F-680

-s0

Center 2.437 GHz 2.55 MHz/ Span 25.5 MHz

Date: 8.NOV.2014 12:57:51

2462 MHz

RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -8.33 dBm
Ref 1 dBm Att 30 dB SWT 2.9 s 2.455676000 GHz

L] |
v *

70

-80

Center 2.462 GHz 2.55 MHzZ/ Span 25.5 MHz

Date: 8.NOV.2014 13:01:07

Power Spectral Density ANT2
2412 MHz
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RBW 3 kHz Marker 1 [T1
VBW 10 kHz -8.21 dBm
Ref 1 dBm Att 30 dB SWT 2.9 s 2.416947000 GHz

]

F-680

-s0

Center 2.412 GHz 2.55 MHz/ Span 25.5 MHz

Date: 8.NOV.2014 14:00:20

2437 MHz

RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -1.24 dBm
Ref 1 dBm Att 30 dB SWT 2.9 s 2.430676000 GHz

10

Ly !

50

-60

70

-80

Center 2.437 GHz 2.55 MHzZ/ Span 25.5 MHz

Date: 8.NOV.2014 14:03:01

2462 MHz
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RBW 3 kHz Marker 1 [T1
VBW 10 kHz -7.81 dBm
Ref 1 dBm Att 30 dB SWT 2.9 s 2.466947000 GHz
[0 Offpet 1 4dB
il
1o . T
==
-20
| -0 hl
| 40 //‘N \ﬁm%
5o M
70
-80
-s0
Center 2.462 GHz 2.55 MHzZ/ Span 25.5 MHz
Date: 8.NOV.2014 14:05:36
Power Spectral Density ANT3
2412 MHz
RBW 3 kHz Marker 1 [T1
VBW 10 kHz -8.85 dBm
Ref 1 dBm Att 30 dB SWT 2.9 s 2.416947000 GHz
[0 Offpet 1 4dB
1
1o b
!lﬂ! l
= | b 1
(M U "\
l _s0 |
40 |Nr
50 »rﬂ
H-Ho
-80
-s0
Center 2.412 GHz 2.55 MHzZ/ Span 25.5 MHz
Date: 8.NOV.2014 14:09:40
2437 MHz
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Marker 1 [Tl ]
~1.98 dEm
2.430676000 GHz

]

50

-70

F-680

-s0

Center 2.437 GHz 2.55 MHz/ Span 25.5 MHz

Date: 8.NOV.2014 14:12:20

2462 MHz

RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -8.00 dBm
Ref 1 dBm Att 30 dB SWT 2.9 s 2.466947000 GHz

= I
\

-40

-80

Center 2.462 GHz 2.55 MHzZ/ Span 25.5 MHz

Date: 8.NOV.2014 14:30:13
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Appendix C.5: 6dB Bandwidth and 99% Bandwidth 802.11g ANT2

Channel Frequency

Channel (MH2) 6dB Bandwidth (MHz) [99% Bandwidth (MHz)
Low Channel 2412 15.76 16.37
Middle Channel |2437 15.55 16.37
High Channel 2462 15.81 16.37

Low Channel 6dB Bandwidth

RBW 100 kHz
VBW 300 kHz

Ref 20 dBm Att 30 dB SWT 5 ms

20 Offget 1 ¢B

o= |- D1 1.72p dm . S
Dzﬁ{ff/db [@W’VHM n\‘.’ Iy A.UAUL.V,.V‘ "ll“ﬂll'\l%i‘”

%

F1

F2

Center 2.412 GHz

Date: 8.NOV.2014 13:58:35

2.55 MHz/

Span 25.5 MHz

Low Channel 99% Bandwidth
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RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 1.73 dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.416947000 GHz
20 Offpet 1 ¢B OBW 16[.371000000 MHzZ
Temp 1| [T1 OBW]
1o —7] 60 dBm

i 2|.403840p00 GHz
Temp 2I [Tl OBW]
"

LS 0
Y .
o u

50

]

Center 2.412 GHz 2.55 MHz/ Span 25.5 MHz

Date: 8.NOV.2014 13:58:47

Middle Channel 6dB Bandwidth

RBW 100 kHz
VBW 300 kHz
Ref 20 dBm Att 30 dB SWT 5 ms

20 Offpet 1 |dB

D1 7.40, dB

%,Q Dqu‘qﬂ \n.r'un/. A 1”\ iA.A.,'
/ A WUWIU\NWV\

My, .

ANn
"\l\l\l“

50

Fl

Center 2.437 GHz 2.55 MHzZ/ Span 25.5 MHz

Date: 8.NOV.2014 14:01:15

Middle Channel 99% Bandwidth
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RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 7.41 dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.430727000 GHz
20 Offpet 1 ¢B OBW 16.371000p00 MHz

Temp 1| [T1 OBW]
_q dBEm

)
21.428738p00 GHz

ol /Mﬂ%q | oo sz oo
o i X A f | =T} I5 obBm
u UWNWW‘%45IO9 00 GHz
1 )
W N AMNA

U\]\"’

50

Center 2.437 GHz 2.55 MHz/ Span 25.5 MHz

Date: 8.NOV.2014 14:01:27

High Channel 6dB Bandwidth

RBW 100 kHz
VBW 300 kHz
Ref 20 dBm Att 30 dB SWT 5 ms

20 Offpet 1 4B

== | D1 2.50B dB . 1 -
oz o ade 1 | u“.l\.ll p b Il LSl

PR TR
| i !

F|1

Center 2.462 GHz 2.55 MHzZ/ Span 25.5 MHz

Date: 8.NOV.2014 14:03:49

High Channel 99% Bandwidth
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REW 100 kHz Marker 1 [T1
VEW 300 KHz 2.49 dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.469446000 GHz
20 Offfet 1 4B OBW 16371000000 MAZ
Temp 1| [T1 OBW]
1o —ali1g aBm
. 453840000 GH
T ; [T1 OBW] :
e
=3 |, . 2 i 1
B = oY dBm
o1 M%UOle 00 GHz
|20 “pr( \M{N
-20 /f
Y M‘\I\WA
/w\r\]l'J v
|-so
|-60
70
-850
Center 2.462 GHz 2.55 MHz/ Span 25.5 MAz
Date: 8.NOV.2014 14:04:01

Appendix C.6: Conducted Spurious Emissions measured in 100kHz

Bandwidth_802.11g_ANT2

Low Channel 1
RBW 100 kHz Marker 1 [Tl
VBW 300 kHz 1.50 dBm
Ref 20 dBm Att 30 dB SWT 300 ms 2.417880000 GHz
20 Offpet 1 ¢B
10
g
! D1 1.72| dB
b m
10
D2 -[18.28 dB:
[-zo0
30
I-40
NPV P W WRPURPYY VTR IRTIW AN NPV FLIY SIS SRR L AP Y
I-s0
-70
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 8.NOV.2014 13:59:22
Low Channel 2
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RBW 100 kHz
VBW 300 kHz

Marker 1 [Tl ]
~52.70 dBm

Ref 1 dBm Att 30 dB SWT 1.05 s 12.492000000 GHz
[0 Off§TDI 1.72 dbBm

10

jun xx] = p2 —{18.28 dp

30

-40

50

A A b PNt g g MMMMWWWMWW

-70

F-680

-s0

Start 3 GHz

1.05 GHz/

Stop 13.5 GHz

Date: 8.NOV.2014 13:59:39
Low Channel 3
RBW 100 kHz Marker 1 [T1 ]
VEW 300 kHz ~40.66 dBm
Ref 1 dBm Att 30 B SWT 1.3 s 26.448000000 GHz
[0~ offjTDI 1.72 aBm
-10
L ey
junx] D2 -[18.28 dB

30

-40

50

-60

70

-80

Date:

Start 13.5 GHz

8.NOV.2014

13:59:55

1.3 GHz/

Stop 26.5 GHz

Middle Channel 1
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RBW 100 kHz
VBW 300 kHz

Marker 1 [T1
7.24 dBm

Ref 20 dBm Att 30 dB SWT 300 ms 2.429760000 GHz
20 Offget 1 dB
L1o 1
D1 7.38[8 dB
== |,
-10
D2 —[l2.6l2 dB
F-20
-30
-40
st AR IA IRUNTRI LW WY YNNI NPT RN TY CRDW TR FIWX T O WY WY 1N T
I-e0
-70
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 8.NOV.2014 14:02:03
Middle Channel 2

RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz -52.41 dBm
Ref 1 dBm Att 30 dB SWT 1.05 s 11.631000000 GHz

o~ OffJTDI 7.388 dBm

10
D2 -{12.612 HB

jL_eH]
junze]

20

30

40

50

-60

70

-80

Start 3 GHz

Date: 8.NOV.2014 14:02:20

1.05 GHz/

Stop 13.5 GHz

Middle Channel 3
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]

RBW 100 kHz
VBW 300 kHz

Ref 1 dBm Att 30 dB SWT 1.3 s

Marker 1 [T1
~40.99 dBm
26.500000000 GHz

8] OFffyTDT 7.388 dBm

-10

D2 —[12.612

-30

-70

F-680

-s0

Start 13.5 GHz 1.3 GHz/

Stop 26.5 GHz

Date:

8.NOV.2014 14:04:36

Date: 8.NOV.2014 14:02:37
High Channel 1
RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 2.26 dBm
Ref 20 dBm Att 30 dB SWT 300 ms 2.471340000 GHz
20 Offpet 1 dB
1o
L ex) .
D1 2.48/6 dB
=3 |,
-10
D2 —[17.514 dB
-20
F-30
-40
A AL AL A A A e b AW Al
|-¢0
-70
-80
Start 30 MHz 297 MHz/ Stop 3 GHz

High Channel 2

TUVRheinland®
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RBW 100 kHz Marker 1 [T1
VBW 300 kHz -52.92 dBm
Ref 1 dBm Att 30 dB SWT 1.05 s 13.038000000 GHz
[o OFffyTDI 2.486 dBm
10
e D2 —-[17.514 HB
20
-30
40
s .

-70

F-680

-s0

Start 3 GHz 1.05 GHz/ Stop 13.5 GHz

Date: 8.NOV.2014 14:04:53

High Channel 3

RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -41.20 dBm
Ref 1 dBm Att 30 dB SWT 1.3 s 26.448000000 GHz

0 OffjTDI Z.486 dBm

10

= D2 -[L7.514 {B:

30

-40

50

-60

70

-80

Start 13.5 GHz 1.3 GHz/ Stop 26.5 GHz

Date: 8.NOV.2014 14:05:11
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Appendix C.7: 6dB Bandwidth and 99% Bandwidth_802.11g ANT3

Channel (Cl\zg’;)”e' Frequency  |54B Bandwidth (MHz) |99% Bandwidth (MH2)
Low Channel 2412 15.76 16.37
Middle Channel  |2437 15.55 16.47
High Channel 2462 15.81 16.42

Low Channel 6dB Bandwidth

RBW 100 kHz
VBW 300 kHz
Ref 20 dBm Att 30 dB SWT 5 ms

20 Offget 1 ¢B

= |5 D1 1.7 o . 1 O,

A

Dzrﬁu i @anu\wm“‘ WA
Y

F2
F1

Center 2.412 GHz 2.55 MHz/ Span 25.5 MHz

Date: 8.NOV.2014 14:07:47

Low Channel 99% Bandwidth
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RBW 100 kHz

Marker 1 [Tl ]

10

VBW 300 kHz 1.75 dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.416947000 GHz
20 offfet 1 &B OBW 16[.371000000 MHz
Temp 1| [T1 OBW]
Lo - dBm
2l 403840p00 GH
e 2| [T1 OB :
e
=3 | I P (|
=0 1T dBEm
%MH MMWW@OZH 00 GHz
10 j A d U H’\
i N
30 f/
| 40 \A
W Y\
%o
|-60
70
-850
Center 2.412 GHz 2.55 MHzZ/ Span 25.5 MHz
Date: 8.NOV.2014 14:07:59
Middle Channel 6dB Bandwidth
RBW 100 kHz
VBW 300 kHz
Ref 20 dBm Att 30 dB SWT 5 ms
20 offfet 1|&B
Lo
D1 7.6
= D2 n | A [}
5 Py sl Kt 1 e o
oy '\l v f""VW\N‘WW [

VAR

50

Fl

Center

2.437 GHz

Date: 8.NOV.2014 14:10:

29

2.55 MHz/

Span 25.5 MHz

Middle Channel 99% Bandwidth
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RBW 100 kHz Marker 1 [T1
VBW 300 kHz 7.57 dBm
Ref 20 dBm Att 30 dB SWT 5 ms 2.429452000 GAz
20 Offfet 1 4B OBW 16.473000p00 MHz
Temp 1| [T1 OBW]
1o _1l3e aBm
2-428687p00 GHz
L
ol bbb e Lt
=3 | A A bl ¥l T2
VALY LI I TR AT T T Wl‘\‘u\; = UT aBm
2-445160p00 GHz

e L
"‘JM 1\ i

-30 IR

50

Center 2.437 GHz 2.55 MHz/ Span 25.5 MHz

Date: 8.NOV.2014 14:10:41

High Channel 6dB Bandwidth
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Appendix C.9: Maximum Conducted Output Power 802.11n HT20

Maximum Maximum Maximum Maximum
Channel |Conducted Conducted Conducted Conducted
Channel Frequency |Output Output Output Output Limit(dBm)
(MHz) Power_ANT1 [Power ANT2 |Power_ANT 3 [Power Total
(dBm) (dBm) (dBm) (dBm)
Low Channel (2412 13.40 13.20 13.30 18.07 26.6
Middle Channel (2437 18.40 18.40 18.40 23.17 26.6
High Channel (2462 13.40 13.40 13.50 18.20 26.6

Appendix C.10: 6dB Bandwidth and 99% Bandwidth_802.11n HT20 ANT1

Channel (C,\;I‘g’;)”e' Frequency  |54B Bandwidth (MHz) |99% Bandwidth (MH2)
Low Channel 2412 15.76 16.42
Middle Channel  |2437 15.76 16.57
High Channel 2462 15.81 16.47
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Appendix C.11: Conducted Spurious Emissions measured in 100kHz Bandwidth_802.11n
HT20 ANT1
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Appendix C.12: Power Spectral Density 802.11n HT20

Channel (FDrhearL”een'C PSD_ANT1 |PSD_ANT2 |PSD_ANT3 |PSD_Total  |Limit
(Ml—?z) Y|(dBm/3kHz)  |(dBm/3kHz) |(dBm/3kHz) |(dBm/3kHz)  |(dBm/3kHz)
Low Channel  [2412 -8.53 -7.82 -8.27 -3.43 4.6
Middle Channel[2437 -1.00 233 -2.06 3.01 4.6
High Channel [2462 7.71 -8.02 -8.31 -3.24 4.6
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Power Spectral Density_ ANT2
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Appendix C.13: 6dB Bandwidth and 99% Bandwidth_802.11n HT20 ANT2

Channel (Cl\zg’;)”e' Frequency  |54B Bandwidth (MHz) |99% Bandwidth (MH2)
Low Channel 2412 15.76 16.37
Middle Channel  |2437 15.61 16.37
High Channel 2462 16.12 16.37
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Appendix C.15: 6dB Bandwidth and 99% Bandwidth_802.11n HT20_ ANT3

Channel Frequency

Channel (MH2) 6dB Bandwidth (MHz) |99% Bandwidth (MHz)
Low Channel 2412 15.76 16.37
Middle Channel 2437 15.76 16.47
High Channel 2462 15.76 16.37
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Span 25.5 MHz
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Appendix C.16: Conducted Spurious Emissions measured in 100kHz Bandwidth_802.11n
HT20 ANT3
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Appendix C.17: Maximum Conducted Output Power_802.11n HT40

Maximum Maximum Maximum Maximum
Channel |Conducted Conducted Conducted Conducted
Channel Frequency |Output Output Output Output Limit(dBm)
(MHz) Power_ ANT1 |Power ANT2 [Power ANT 3 |Power_Total
(dBm) (dBm) (dBm) (dBm)
Low Channel (2422 12.10 12.10 12.20 16.90 26.6
Middle Channel (2437 18.90 18.80 18.90 23.64 26.6
High Channel (2452 11.90 12.20 12.00 16.81 26.6

Appendix C.18: 6dB Bandwidth and 99% Bandwidth_802.11n HT40 ANT1

Channel Frequency

Channel (MH2) 6dB Bandwidth (MHz) |99% Bandwidth (MHz)
Low Channel 2422 35.30 35.85
Middle Channel 2437 36.08 36.30
High Channel 2452 36.19 36.41
Low Channel 6dB Bandwidth
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Appendix C.19:
HT40 ANT1

Conducted Spurious Emissions measured in 100kHz Bandwidth_802.11n
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Appendix C.20: Power Spectral Density 802.11n HT40

Channel (FDrhearL”een'C PSD ANT1 |PSD ANT2 |PSD ANT3 |PSD Total  |Limit
(Ml—?z) Y|(dBm/3kHz)  |(dBm/3kHz) |(dBm/3kHz) |(dBm/3kHz)  |(dBm/3kHz)
Low Channel  [2422 -13.10 -12.63 12,92 -8.11 4.6
Middle Channel[2437 5.71 585 5.0 -0.81 4.6
High Channel [2452 14.17 13.76 13.72 911 4.6

Power Spectral Density_ ANT1
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Appendix C.21: 6dB Bandwidth and 99% Bandwidth_802.11n HT40 ANT2

Channel (Cl\zg’;)”e' Frequency  |54B Bandwidth (MHz) |99% Bandwidth (MH2)
Low Channel 2422 35.30 35.85
Middle Channel 2437 35.52 36.19
High Channel 2452 36.19 36.41
Low Channel 6dB Bandwidth
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Appendix C.23: 6dB Bandwidth and 99% Bandwidth_802.11n HT40_ANT3
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Appendix D.1: Maximum Conducted Output Power 802.11n HT20

Maximum Maximum Maximum
Channel Conducted Conducted Conducted
Channel Frequency |Output Output Output Limit(dBm)
(MHz) Power_ANT1 Power_ANT 3 Power_Total
(dBm) (dBm) (dBm)
Low Channel 2412 14.20 14.20 17.21 28.4
Middle Channel |2437 18.20 18.60 21.41 28.4
High Channel 2462 14.20 14.60 17.41 28.4

Appendix D.2: 6dB Bandwidth and 99% Bandwidth_802.11n HT20 ANT1

Channel Channel Frequency g5 Bandwidth (MHz) [99% Bandwidth (MHz
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Low Channel 2412 15.81 16.42
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Appendix D.3: Conducted Spurious Emissions measured in 100kHz Bandwidth_802.11n
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